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30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -58.13 dBm -45.13 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.01924 MHz -58.09 dBém -45,09 dB
860,000 MHz 1.000 GHz 100.000 kHz 910.55944 MHz =-57.23 dBm -44,23 dB 860,000 MHz 1,000 GHz 100.000 kHz 9E5.73427 MHz -57.46 dBm -44 46 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.897976 GHz -47.09 dBm -34.09 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99425 GHz -47.08 dBm -34.08 dB
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30.000 MHz 815.000 MHz 100.000 kHz 810.88081 MHz -58.27 dBm -45.27 dB 30.000 MHz 815.000 MHz 100.000 kHz 811.66542 MHz -58.36 dBém -45,36 dB
860,000 MHz 1.000 GHz 100.000 kHz 914.19580 MHz -57.52 dBm -44,52 dB 860,000 MHz 1,000 GHz 100.000 kHz 921.04835 MHz -57.32 dBm -44,32 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -46.65 dBm -33.65 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -46.50 dBm -33.50 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -41.94 dBm -28.94 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96575 GHz -41,86 dBm -28.86 dB
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30.000 MHz 815.000 MHz 100.000 kHz 721.82784 MHz -58.46 dBm -45.46 dB 30.000 MHz 815.000 MHz 100.000 kHz 720.25862 MHz -58.37 dém -45,37 dB
860,000 MHz 1.000 GHz 100.000 kHz 917.41259 MHz -57.31 dBm -44,31 dB 860,000 MHz 1,000 GHz 100.000 kHz 900.62937 MHz -57.48 dBm -44.43 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -45.40 dBm -32.40 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -47.04 dBm -34.04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97725 GHz -41.88 dBm -28.88 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96775 GHz -41,80 dBm -28.80 dB
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30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -58.65 dBm -45.65 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -58.75 dBm -45.75 dB
860,000 MHz 1.000 GHz 100.000 kHz 956.71329 MHz =-57.79 dBm -44,79 dB 860,000 MHz 1,000 GHz 100.000 kHz 995.03497 MHz -57.56 dBm -44 .56 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -47.21 dBm -34.21 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98425 GHz -47.64 dBm -34.64 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88826 GHz -43.12 dBm -30.12 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.78528 GHz -43,00 dBm -30.00 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.55061 GHz -42.92 dBm -29.92 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.56011 GHz -42.88 dBm -29.68 dB
\ I ) ( Il J -
Date: 5.0CT.2019 00.56.51 Date: 5.0CT.2019 00:57.32
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SPORTON LAB.

FCC RADIO TEST REPORT
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LTE Band 5/ 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

pec 1

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

(@1 Avgpwr
PABS Limit ¢heck PAES
! INE_ABS PABS -10 difiEFPURIOUS LINE ARG PABS
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
PRV P A e
¥ A I it [ ” s ain aad
-50 dBm . —— ——
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 755.56597 MHz -58.76 dBm -45.76 dB 30.000 MHz 815.000 MHz 100.000 kHz 746.15067 MHz -58.82 dBm -45,82 dB
860,000 MHz 1.000 GHz 100.000 kHz 975.73427 MHz =-57.72 dBm -44,72 dB 860,000 MHz 1,000 GHz 100.000 kHz 96944056 MHz -57.80 dBm -44,80 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -47.44 dBm -34.44 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98875 GHz -47.41 dBm -34.41dB
3.000 GHz 7.000 GHz 1.000 MHz 6.78978 GHz -42.82 dBm -29.82 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.77578 GHz -43,19 dBm -30.19 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.54861 GHz -42.97 dBm -29.97 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.54911 GHz -43.02 dBm -30.02 d&

( I J

Date: 5.0CT 2019 00:58 58

( I

Date: 5.0CT.2019 00:59:38

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dém Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Spec! 1

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk Limit fthnrk
10 ddpe_SPURIOUS LINE ABS .10 ddnE_$PURIOUS LINE ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm o
B e A
1 A A Al ~— . - T it e thundiibict, Sr A
-50 derr -50 dBm
_— a
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 748.11219 MHz -58.90 dBm -45,90 dB 30.000 MHz 815.000 MHz 100.000 kHz 772.82734 MHz -58.85 dBm -45,85 dB
860,000 MHz 1.000 GHz 100.000 kHz 982.86713 MHz =-57.73 dBm -44,73 dB 860,000 MHz 1,000 GHz 100.000 kHz 989.58042 MHz -57.69 dBm -44,69 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -45.81 dBm -32.81 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -46.87 dBm -33.87 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.80677 GHz -43.03 dBm -30.03 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.80177 GHz -43,20 dBm -30.20 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.55261 GHz -42.83 dBm -29.83 db 7.000 GHz 9,000 GHz 1.000 MHz 7.55111 GHz -42.93 dBm -29.93 dB&
( I J ( ) ]
Date: 5.0CT.2019 01.07.51 Date: 5.0CT.2019 01.08:32
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SPORTON LAB.
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Report No. :FG982310-02

LTE Band 5/5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

pec 1

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

(@1 Avgpwr
PABS Limit ¢heck PAES
! INE_ABS PABS -10 difiEFPURIOUS LINE ARG PABS
SPURIOUS. LINE ABS_ BIE LINE_ABS_

-20 dBm -20 dBm

-30 dBm -30 dBm

. o -40 dBm

P
. D S G ) . PP v
-50 dBm
I

-70 dBm

-80 dBm

-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz

Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

30.000 MHz 815.000 MHz 100.000 kHz B813.23463 MHz -58.58 dBm -45.58 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -58.73 dBém -45.73 dB
860,000 MHz 1.000 GHz 100.000 kHz 996.29371 MHz -57.81 dBm -44,81 dB 860,000 MHz 1,000 GHz 100.000 kHz 994 47552 MHz -57.79 dBm -44,79 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -47.04 dBm -34.04 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.85929 GHz -47.60 dBm -34.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.77578 GHz -43.04 dBm -30.04 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94676 GHz -43,25 dBm -30.25 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.54311 GHz -42.99 dBm -29.99 db 7.000 GHz 9,000 GHz 1.000 MHz 7.54661 GHz -43.02 dBm -30.02 d&

( I J

Dater 50CT 2019 01:16:44

L

I

Date: 5.0CT.2019 01:17:25

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Spec! 1
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk Limit fthnrk
10 ddpe_SPURIOUS LINE ABS .10 ddnE_$PURIOUS LINE ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm " o
] RPN RPN RS S A, o
50 dem : e — 50 dBm : — —
— A
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 810.09620 MHz -58.86 dBm -45.86 dB 30.000 MHz 815.000 MHz 100.000 kHz 742.22764 MHz -58.61 dBm -45.61 dB
860,000 MHz 1.000 GHz 100.000 kHz 996.57343 MHz -57.69 dBm -44,60 dB 860,000 MHz 1,000 GHz 100.000 kHz 928.46154 MHz -57.88 dBm -44,88 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -47.43 dBm -34.43 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -47.22 dBm -34.22 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88376 GHz -43.06 dBm -30.06 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.78678 GHz -42,93 dBm -29.93 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.558611 GHz -42,91 dBm -29.91 db 7.000 GHz 9,000 GHz 1.000 MHz 7.54661 GHz -43.00 dBm -30.00 d&
( I J ( ) ]
Date: 5.0CT.2019 01:18.51 Date: 5.0CT.2019 01.19.31
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SPORTON LAB.
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Report No. :FG982310-02

LTE Band 5/5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

Spect 1

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
-10 diAE—§PURIOUS LINE_ABS PAES _10 AdRE_BPURIOUS LINE ABS PABS
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
A s SR I e
oy A . o P i o
50 B n = -50 dBm -
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 755.17366 MHz -58.91 dBm -45.91 dB 30.000 MHz 815.000 MHz 100.000 kHz B808. 13468 MHz -58.59 dBm -45,59 dB
860,000 MHz 1.000 GHz 100.000 kHz 9£0.97902 MHz -57.80 dBm -44,80 dB 860,000 MHz 1,000 GHz 100.000 kHz 999.09091 MHz -57.64 dBm -44,64 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -46.65 dBm -33.65 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99375 GHz -47.48 dBm -34.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.80927 GHz -43.12 dBm -30.12 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.78278 GHz -43,12 dBm -30.12 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.52962 GHz -42.99 dBm -29.99 db 7.000 GHz 9,000 GHz 1.000 MHz 7.54161 GHz -42.81 dBm -29.81 dB
{ 1 J L] ( )|

Dater 50CT 2019 01:27-43

Date: 5.0CT.2019 01:28:24

LTE Band

5/10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit rtm-k PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 diE_EPURIOUS LINE ABS paks
. I . R
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 der -40 dBm
—~— eaan ey S
n DA P _ P P Pt
-50 dem 2 haiauhal.e -50 dBm - e
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -58.51 dBm -45.51 dB 30.000 MHz 815.000 MHz 100.000 kHz B803.42704 MHz -58.55 dBm -45.55 dB
860,000 MHz 1.000 GHz 100.000 kHz 991.95804 MHz =-57.73 dBm -44,73 dB 860,000 MHz 1,000 GHz 100.000 kHz 997.27273 MHz -57.60 dBm -44,60 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -47.49 dBm -34.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98275 GHz -47.55 dBm -34.55 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.80227 GHz -43,10 dBm -30.10 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.79278 GHz -43,09 dBm -30.00 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.55111 GHz -42.94 dBm -29.94 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.55461 GHz -43.00 dBm -30.00 dB
\ I ) ( Il J -
Date: 5.0CT.2019 01.34.32 Date: 5.0CT.2019 01.35:12
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LTE Band 5/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

pec 1

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

(@1 Avgpwr
PABS Limit ¢heck PAES
! INE_ABS PABS -10 difiEFPURIOUS LINE ARG PABS
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_

-20 dBm -20 dBm

-30 dBm -30 dBm

-40 dBm

metortmpm st o | —— e
S, o PP R PO P P
e - — 50 dbm 5

-70 dBm

-80 dBm

-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz

Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -58.77 dBm -45.77 dB 30.000 MHz 815.000 MHz 100.000 kHz B805.38856 MHz -58.73 dBém -45.73 dB
860,000 MHz 1.000 GHz 100.000 kHz 976.01399 MHz =-57.92 dBm -44,92 dB 860,000 MHz 1,000 GHz 100.000 kHz 996.71329 MHz -57.84 dBm -44,84 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -46.02 dBm -33.02 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -47.27 dBm -34.27 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.77828 GHz -43.04 dBm -30.04 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.79278 GHz -42,88 dBm -29.88 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.52662 GHz -43.03 dBm -30.03 db 7.000 GHz 9,000 GHz 1.000 MHz 7.54661 GHz -42,87 dém -20.87 d&

( I J

Date: 5.0CT 2019 01:36:16

( I

Date: 5.0CT.2019 01:36:56

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Spec! 1
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk Limit fthnrk
10 MAE_SPURIOUS LINE_ABS _10 ddpe—$PURIOUS LINE ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
R AR RPN R By SRR
B et et o ety i b
50 dem " 50 dBm e b
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 760.66592 MHz -58.85 dBm -45.85 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -58.88 dBém -45,88 dB
860,000 MHz 1.000 GHz 100.000 kHz 980.34965 MHz -57.83 dBm -44,83 dB 860,000 MHz 1,000 GHz 100.000 kHz 996.99301 MHz -57.56 dBm -44 .56 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -46.27 dBm -33.27 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97126 GHz -47.52 dBm -34.52 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79078 GHz -43.12 dBm -30.12 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91326 GHz -43,00 dBm -30.00 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.52862 GHz -42.97 dBm -29.97 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.54111 GHz -42.88 dBm -20.88 di&
( I J ( ) ]
Date: 5.0CT.2019 01:43.02 Date: 5.0CT.2019 01.43.43
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Report No. :FG982310-02

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0014
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0022
0 Normal Voltage 0.0060

-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Battery End Point 0.0020

Note:

1. Normal Voltage =4.0 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.3 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A5-28 of 28




ssamonias. FCC RADIO TEST REPORT Report No. :FG982310-02

LTE Band 13

Peak-to-Average Ratio

Mode

LTE Band 13/ 10MHz

Mod. QPSK

16QAM Limit: 13dB
RB Size 1RB

Full RB Result

Full RB 1RB

Lowest CH

Middle CH 3.30
Highest CH

4.70 4.14 - PASS

LTE Band 13/ 10MHz / QPSK

Middle Channel / 1RB

Spectrum 3 Spectrum 3
Ref Level 30.00 cbm _ Offset 10,60 0B Ref Level 30,00 cbm _ Offsel 10,60 db
lo_att 0 db__AQT 2 ms @ RBW 10 MHz o att 0 db__AQT 2 ms @ RBW 10 MHz
(@153 view (@153 view
[ [
. — .
S 5
\ 5,
i
0.0 0.0
1 \
| \
1E- E
g
‘ \
E- ‘ 1E \
CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 20.66 dBm 23,99 dBm 3.33 d8 2.46 dB 3.22 dB 3.30 dB 3.36 dB Trace 1 21.26 dBm 26,49 dBm 5.23 d8 2.46 dB 4.06 da 4.70 da 5.04 dB
I e—— - e
COCERRE N
Date: 5 0CT 2019 00 42:57

[T
Date’ 5 OCT 2019 00:43:13

LTE Band 13/ 10MHz / 16QAM

Middle Channel / 1RB

Spectrum 3
Ref Level 30.00 cBm  Offset 10,60 0B
o att 0 db__AQT 2 ms @ RBW 10 MHz
(@153 view
o
0.0
1
'
1E-
1E |
CF 782.0 MHz Mean Pwr + 20.00 dB
C y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 [ 19.72 dem 23,93 dbm 1.21 da 2,78 0B +.03 0B .14 0B +.23 08
I e——

(TR
Date: 5 OCT 2019 00-42:47

TEL : 886-3-327-3456 Page Number 1 Al3-10f18
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG982310-02

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.99 4.88 - - - - -
Middle CH - - - - 5.00 4.86 9.71 - - - -
Highest CH - - - - 491 4.92 - - - - -
TEL : 886-3-327-3456 Page Number : A13-2 of 18

FAX . 886-3-328-4978
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LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.08 dBm) ™M1[1] 14.55 dBm)
778.39100 MHz 779.11000 MHZ]
20 r: 20
b nd 26.00 dB 3 nd 26.00 dB
[ v 51 Pt rv i
w0 e e s WY VT 4.985000000 MHz 0d WaTiaa Fa VA, L. 4.875000000 MHz
T q factor \ 156.1] I q factor 159.8
o4 0d
+/ +f \
10 < 10 di 5 i
.’r I \1
20d = 7 20d i~ .
> —y - e,
a0 30 yi 1
404 i !
N
50
-6 df
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 778.391 MHz 15.08 dam nd8 down 4.985 MHz ML 77911 MHz 14.55 dam nd8 down 4.875 MRz
T 1 777.002 MHz -11.12 dam nd8 26.00 dB TL L 777.042 MHz -11.23 dam n 26,00 d8
T2 1 781.988 MHz -10.81 dém Q factor 156.1 T2 1 7B1.91B MHz -11.64 ddm Q factor 159.8

L I ]

Date: 5.0CT 2019 00.05:51

L U ]

DCate: 5.0CT 2018 00:05:38

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.89 dBm) ™M1[1] 13.68 dBm)
780.80100 MH?Z| 780.15200 MHz
= ndB 26.00 dB| @ 11 ndB 26.00 dB|
104 e WS | ;M—\pwvu'u/\,\ 4.995000000 MHZ| 104 ./‘ AT | any U pn 4.855000000 MHZ|
Ji q factor 156.9) ] q factor | 160.7)
g \ 4
o i 0
\"
-10 d i -10 de
i /
20 df A =T o .
/ A Ty A
a0 e, i .
)
40 df -40 di
50 d -50 di
-60 d 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 780.801 MHz 15.89 dBm nd@ down 4.995 MHz M1 1 7B0.152 MHz 13.68 dBm nd@ down 4,855 MHZ
TL 1 779.483 MHz -10.16 dBm nd8 26.00 dB TL L 779.552 MHz -12.30 dbm nd8 26.00 dB
T2 1 784.478 MHz -10.24 dBm Q factor 156.3 T2 1 7B4.40B MHz -12.40 dBm Q factor 160.7

L I ]

Date: 5.0CT 2019 00.15:28

L U ]

DCate: 5.0CT. 2018 001538

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.97 dBm| mili] 14.95 dBm|
78478000 MHzZ| 784.97000 MHz
e ndB 26.00 dB & T nde 26.00 dB
«- P B~ \ i ad P b A s o A 51
w0 P VNP s B~ A 4.905000000 MHz 104 s e/ B A 4.915000000 MHz
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od 1 | od +
o
BUE! F’ -10d
20 d ~ 20 di
—_pe Tk b Ay . Wvar I
- et | s AN —
S,
-40d -40 d
50 df -50 di
60 d -60 db
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 764.78 MHz 15.37 dBm ndB down 4.905 MHz ML 764,57 MHz 14.95 dBm ndB down 4,915 MHz
TL 1 782.022 MHz -10.99 dém ndé 26.00 dB TL 1 7B2.042 MHz -11.29 dém ndé 26.00 d8
T2 1 786.928 MHz -10.19 dém Q factor 160.0 T2 1 766,958 MHz -11.27 dém Q factor 158.7

L 1 ) ]

Date: 5.0CT.2019 00.16:50

L I ]

DCate: 5.0CT.2015 00:18:38

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-3 of 18




ssamonias. FCC RADIO TEST REPORT

Report No. :FG982310-02

LTE Band 13

Middle Channel / 10MHz / QPSK

Spectrum

=

Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz
lo Att 0ds SWT  12.6ps @ VBW 1 MHz
SEGL Count 100/100

Mode Auto FFT

(@ 17k Max

20 d8

Mi[1]

e ~

10d

A A

ndB

0 dom: ;

10 dBm:

Q factor

18.12 dBm)|
779.6820 MHz
26.00 dB|
9.710000000 MHz
80.3

20 dBm

-30 dBm

~40 dBm—

“s0 dem

-60 dBm

CF 782.0 MHz 1001 pts

Span 20.0 MHz

Marker
Type | Ref | Tre | X-value 1 Y-value |
M1 1

Function |

Function Result |

779.682 MHz 18.12 dBm
TL 1 777.105 MHz -8.03 dBm
T2 1 786.815 MHz -8.39 d@m

nd@ down
ndB
Q factor

9.71 MHz
26.00 d8
80.3

Date: 5.0CT 2019 002518

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al3-4 0f 18



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG982310-02

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.48 4.47 - - - - -
Middle CH - - - - 450 | 451 9.03 - - - -
Highest CH - - - - 448 | 451 - - - - -
TEL : 886-3-327-3456 Page Number : A13-50f 18

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. :FG982310-02

LTE Band 13

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.77 dBm) ™M1[1] 14.23 dBm)
0 779.43000 MHzZ| - 777.96200 MHz
- E Oce B 4.475524476 MHz Occ B 4.465534466 MHz
» A A e P e _ T2 . 1 M T
0 7 ¥ 10
{ | f \
o 7 T 0 T t
/ \ / \
-tod e C -10d 4
/ \ / A
20 d = - 20 d =
I 7 frvon, | i sy
-30 -30
7 7
/
7 40 d J
ATY
fSord
&nd 60 d
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 779.43 MHz 14,77 dBm ML 777.962 MHZ 14,23 dam
TL 1 777.25225 MHz 10.42 dBm Oce Bw 4,475524476 MHz TL L 777.27223 MHz 8.26 dBm Oce Bw 4.455534466 MHz
T2 1 78172777 NHz 9.41 dam T2 1 78173776 MHZ 8.34 dam
L U J L JU J
Date: 5 0CT 2019 00:05:14 Date: 50CT 2018 00:05:27

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.14 dBm) ™M1[1] 14.03 dBm)
- 781.03100 MHz - 782.22000 MHZ]
: Oce Bw . 4.405504406 MHz ”‘— - Bw 5404505 MHz
. [y Tt W ’\,mwm/ i P . 1 L S ba? N
10 f ¥ 10 +
04 . | 04
/ | /
-10 d -10 de E
/ N /
U = 20 d et
ol 7 G T AR, Yo Ty
e Ay el ]
a0 30 e -
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 781.031 MHz 15.14 dam ML 782,72 MHz 14.03 dam
T 1 779.74225 MHz 9.70 dBm Oce Bw 4,495504496 MHz TL L 779.74226 MHz 8.60 dBm Oce Bw 4,505494505 MHz
T2 1 784.23776 MHz 9.88 dam T2 1 78424775 MHZ 8.1 dam
L U J wa L JU J

Date: 5.0CT 2019 00.16:02 Date: 5.0CT 2018 001551

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.85 dBm| mili] 14.82 dBm|
20 785.17900 MHzZ| - 784.15000 MHz
¥ Oce Bre . 4.475524476 MHz Oce By 4.505494505 MHz
N W AP v et S oS 12 T - -
w0 jk oAV AP oo Ay ‘1 wd 7 y ¥al i
i |
0 ] T 0 y
\ /
- i - 7
20 d A N 20 di
T R e S J-n’
= s
™
-40d -40 d
-50 d -50 di
60 d -60 db
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 785.178 MHz 15.35 dBm ML 764,15 MHz 14.82 dBm
TL 1 782.25225 MHz 10.65 dBm oce Bw 4. 475524476 MHz T1 1 782.24226 MHZ 9.26 dBm oce Bw 4.505494505 MHZ
T2 1 786.72777 MHz 10.40 dBm T2 1 785.74775 MHZ 8.25 dbm
L I ) L I ) -
Date: 5. 0CT.2019 00:16:14 Date: 5.0CT.2019 001628

TEL : 886-3-327-3456 Page Number 1 A13-6 of 18
FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. :FG982310-02

LTE Band 13

Middle Channel / 10MHz / QPSK
Spectrum [a

Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz
lo Att 0ds SWT
SGL Count 100/100

(@ 17k Max

12.6 ps @ VBW 1MHz  Mode Auto FFT

Mi[1] 17.47 dBm)|

778.6630 MHz
X -

T | Per Oc 9.030969031 MHz
- LAY e e RV

20 d8

0 dBm:

10 dBm:

20 dBm

-30 dBm

-40 dBm—

“s0 dem

-60 dBm

CF 782.0 MHz 1001 pts Span 20.0 MHz

Marker

Type | Ref | Tre | X-value 1 Y-value | Function |
ML 1 778.563 MHz 17.47 dam

Function Result |

TL 1 777.4645 MHz 11,67 dBm Occ Bw 9.030965031 MHz
T2 1 786.4955 MHz 11.12 d@m

Date: 5.0CT 2019 00.25.06

TEL : 886-3-327-3456 Page Number 1 A13-7 of 18
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG982310-02

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit §heck PABS Limit Gheck PABS
20 dbe—beupious Line ans 7 BAKS 20 dbifte —RELRIOUS | INE ABS pASS [
10 dem I 10dem “[
o0de H 0dBm “
-10 dém “ -10 dBm — ]
— l
-20 dém - -20 dBm
JROn— ‘ \ Il 1 e e “
SPURIOUS_LINE_ABS l,\ 1\ ‘ ] | SPURIOUS_LINE_ABS |ﬂ\ H
-40 dBm I 40 dem - -
=SSy TS
50 dem r | 50 dBm ! L
‘| -5n.dpm, |
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 770.15085 MHz -61.11 dém -26.11 dB 763.000 MHZ 775.000 MAz 6.250 kHz 765,10330 MHz -61.30 dBm -26.30 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.89505 MHz -48.61 dBm -35.61 dB 775.000 MHz 775.900 MHz 100.000 kHz 775,77547 MHz -49.19 dBm -36.19 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99256 MHz -52.70 dém -39.70 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.93621 MHz 53.80 dBm 20,80 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.32458 MHz 20.29 dém -9.71 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,65135 MHz 20.17 dBém -9.93 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.06099 MHz -54.15 dBm ~41.15 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.00385 MHz -49.82 dBm -36.92 dB
788.100 MHz | 753,000 MHz 100.000 kHz 79123531 MHz -49.60 dBm -36.60 d& 788,100 MHz 793,000 MHz 100,000 kHz 788,15629 MHz -45.91 dBm -32.91 dB
793.000 MHz 806.000 MHz 6.250 kHz 796.42208 MHz -61.05 dém ~26.05 d8 793.000 MHz 806.000 MHz 6.250 kHz 797.91558 MHz -61.21 dbm -26.21 dBb
Y
i [ | N ™)
Date: 5.0CT 2018 00:12:34 Date: 50CT 2019 00-23.32
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
m Sp um v
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PABS
20 dbe—beupious Line ans BAKS 20 dbife—$EURIOUS | INE_ARS ]
10 dBm 10 dBm
J —
ode I T 0dem ‘
-10 d8m — , ‘ -10 dem: — ‘
-20 dBm J l\ -20 dem ; k
o i an |
SPURIOUS_LINE_ABS 7 | SPURIOUS_LINE_ABS_ ,—'J
-40 dBm -40 dBm I
-50 dBm l i 50 dem
SRR, — g0 dem. )
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77464635 MHz -60.91 dém -25.91 dB 763.000 MHz 775.000 MAz 6.250 kHz 770.05495 MHz -61.17 dBm -26.17 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89775 MHz -39.74 dém -26.74 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.64690 MHz -49.00 dBm -36.00 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99825 MHz -42.02 dBm -29.02 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.98726 MHz 53.63 dbm 20,63 dB
776.000 MHz 788,000 MHz 100.000 kHz 779.15884 MHz 6.40 dBm -23.60 dB 776.000 MHz 788.000 MHz 100.000 kHz 784,74525 MHz 6.32 dBm -23.68 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.02962 MHz -52.28 dém -39.28 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.03831 MHz -38.78 dbm -25.78 dB
788.100 MHz | 753,000 MHz 100.000 kHz 788.11713 MHz -47.79 dBm -34.79 dB 788,100 MHz 793,000 MHz 100,000 kHz 788,10245 MHz -35.32 dBm -22.32 dB
793.000 MHz 506,000 MHz 6.250 kHz 803.48701 MHz -61.14 dém -26.14 dB 293.000 MHz 806.000 MHz 6.250 kHz 802.53896 MHz -60.99 dBm 25.99 dB
Y
i X N ™

Date: 5.0CT.2019 00:07.32

Date: 5.0CT.2019 00:18:30

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A13-8 of 18



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG982310-02

LTE Band 13 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pe m

Sp

um

Ref Level 20,00 dém

Offset 10.80 dB Mode Auto Sweep

Date: 5.0CT 2018 00:10-54

Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 tvgPwr
Limit ¢heck PABS Limit ¢heck PA|
20 dbipe—$RURLOUS LINE ABRS DAES 20 dbipe—$PURLOUS ) INE ABS DAEG
10 dem- ” 10 dém ﬂ
0de H 0 dBm “
-10 dem — H -10 dBm — ] l
-20 dBm / !I 20 dBm J‘ {
. “ e L
SPURIOUS_LINE_ABS j \ H | SPURIOUS_LINE_ABS H ] k
f
-40 dBm 1 40 dBm A
e Y] W[ A N
-0 dom r ] -50 dBm .
S0H8m "] Z50.dBm, |
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[Start 763.0 MAz 7007 pts Stop 806.0 MHZ
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77045055 MHz -61.05 dBm -26.05 dé 763.000 MHz 775.000 MHz 6.250 kHz 76350341 MHz -61.16 dbm -26.16 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.85280 MHz -48.69 dém -35.69 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,14431 MHz -49.27 dBm -36.27 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98437 MHz -52.86 dBm -39.86 d& 775.500 MHz 776.000 MHz 30.000 kHz 775.97577 MHz -54.00 dBm -41.00 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.32458 MHz 19.09 dém -10.91 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,62737 MHz 19.33 dBm -10.67 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.06469 MHz -54.18 dém -41.18 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.04740 MHz -50.25 dBm -37.25 dB
788.100 MHz 793.000 MHz 100.000 kHz 79077517 MHz -49.66 dBm -36.66 d& 788.100 MHz 793.000 MHz 100.000 kHz 78811713 MHz -46.13 dBm -33.13 dB
793.000 MHz 806.000 MHz 6.250 kHz 802.00649 MHz -61.23 dém -~26.23 dB 793.000 MHz 806.000 MHz 6.250 kHz 803.42208 MHz -61.06 dbm -26.06 dB
\
)i i ) e

Date: 5 OCT 2019 00:21:52

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

P

m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Sp

um

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit Fheck PABS Limit ¢heck PABS

20 dbire—$BURIOUS | INE ARS DAKS 20 dbipe—$RURIONS | INE ABS DA

10 dem 10 dBm

.

0 dB ‘f'“”‘—”-«-.} 0 dBm ‘

-10 d8m — } \ -10 dem: — \

-20 dBm - -20 dem :

o ] L o ] |

SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS_ '_j L

-40 dBm -40 dBm s

-50 dBm lJ i -50 dem

-0 der I

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

P Ei Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Range Low Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.49550 MHz -61.15 dém -26.15 d& 763.000 MHz 775.000 MAz 6.250 kHz 765,70020 MHz -60.83 dbm -25.83 db
775.000 MHz 775.900 MHz 100.000 kHz 775.88656 MHz -41.23 dém -26.23 dB 775.000 MHz 775.900 MHz 100,000 kHz 775.66219 MHz -48.92 dbm -35.92 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99745 MHz -43.14 dBm -30.14 dB 275.900 MHz 776.000 MHz 30.000 kHz 77595440 MHz ~53.71 dbm 20,71 dB
776.000 MHz 788.000 MHz 100.000 kHz 77864336 MHz 5.49 dBm -24.51 dB 776.000 MHz 788.000 MHz 100.000 kHz 784,76923 MHz 5.16 dBm -24.84 dB
786.000 MHz 788,100 MHz 30,000 kHz 78807328 MHz -51.93 dBm -36.93 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.01843 MHz -40.78 dBm -27.78 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.16608 MHz -47.71 dém -34.71 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.23462 MHz 36,79 dBm Z23.79 db
793.000 MHz 806.000 MHz 6.250 kHz 797 40909 MHz -60.06 dém -25.96 d& 793.000 MHz B06.000 MHz 6.250 kHz 794,40909 MHz -61.14 dBm -26.14 dB

T
i il ) e
Date: 5.0CT.2019 00.09.13 Date: 5.0CT.2019 00:20.11
TEL : 886-3-327-3456 Page Number 1 A13-9 of 18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG982310-02

LTE

Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum =] sp n =
Ref Level 30.00 dBm  Offset 10.80 d Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 cvgPwr
Limit ¢heck PARS Limit ¢heck PARS
20 dbie—fRURIOLS | INE ARS DAKS 20 dhipe—$PURIOUS | INE ABS ) ﬂ
10 dBm ‘[ 10dBm ‘l
0dB f‘ 0 dBm hL
-10 dBm —— ‘\ -10 dem —| {1
|
-20 dBm J t -20 dBm J |
o [ , . [
SPURIOUS_LINE_ABS J “ | SPURIOUS_LIME_ABS_ Il J 'L
-40 dBm 1 . t -40 dem ‘/I‘[ —
e S
-S0 dBm ¢ s A J 50 dBm [ {.__,
H0.4Rm, |
Start 763.0 MHz 7007 pts Stop 806.0 MHz || |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 769,43157 MHz -61,24 dBm -26.24 d& 763.000 MHz 775,000 MHz 6.250 kHz 76805295 MHz -61.23 dbm -26.23 dB
775.000 Mz 775.900 MHz 100.000 kHz 775.78755 Mz -48.69 dBm -35.69 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.37627 MHz -49.19 dBm -36.19 dB
775,900 MHz 776,000 M2 20.000 kHz 17598796 MHz -52.92 dBm -39.92 d8 775.900 MHz 776.000 MHz 30.000 kHz 775,96058 MHz -54.12 dBm -41.12 de
776.000 MHz 788.000 MHz 100.000 kHz 777,62438 MHz 20.51 dBm -9.39 db 776.000 MHz 788.000 MHz 100.000 kHz 786.43556 MHz 19.67 dBm -10.33 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,01673 MHz -54.19 dém -41.19 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.00385 MHz -50.63 dBm -37.63 dB
788.100 MHz 793.000 MHz 100,000 kHz 788,38147 MHz -49.62 dém -36.62 dB 785,100 MH= 783.000 MH2 100,000 kHz 788.21014 MHz 46,83 dBm 3383 dB
793.000 MHz 906.000 MHz 6.250 kHz 793,62987 MHz -61.17 dém -26.17 dB 753.000 MHz 806.000 MH2 6.050 kHz BOE 64268 MHz 5116 dBm 56,16 dB
) N— [ X ] 1 -

Date: 5.0CT 2018 00:30:18

Date: 5 OCT 2019 00:31:58

Band Edge / Full RB

Spectrum I

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep

@1 AvgPwr

Limit
20 dBHpe

heck

PURIOUS INE ABS

paBs

DA

10 dBm

0 dem

-10 dBm

-20 dBm

o
| SPURIOUS_LINE_ABS |

-40 dBm

-50 dBm |

N
~~

504Bm

Start 763.0 MHz

7007 pts

Stop 806.0 MHz

Spurious Emissions

Range Low |

Range Up |

RBW

Frequency

Power Abs

| ALimit |

763.000 MHz
775,000 MHz
775,900 MHz
776.000 MHz
768,000 MHz
788,100 MHz
793,000 MHz

775,000 MHz
775.900 MHz
776.000 MHz
788,000 MHz
788,100 MHz
753,000 MHz
806,000 MHz

6.250 kHz
100.000 kHz
30.000 kHz
100.000 kHz
30,000 kHz
100,000 kHz
6.250 kHz

773.40550 MHz
775.87078 MHz
775.99605 MHz
778.59540 MHz
788.03871 MHz
788.18077 MHz
802.26623 MHz

-60.34 dBm
-40.47 dBm
-43.22 dBm

4.00 dBm
-35.89 dém
-31.89 dém
-61.06 dBm

T

L

J

Date: 5,0CT.2019 00:26:57

-25.34 de
-27.47 dB
-30.22 dB
-26.00 dB
-22.89 db
-18.89 db
-26.06 db

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG982310-02

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 10.80 d Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS Limit ¢heck PABS
20 dbipe—fPURIOUS | INE ABS paks 20 dbifpe—8PURIQUS | INE ABS paBS ﬁ
10 dBm ‘q 10dBm “
ode ,‘ 0 dem }|
-10 dBm = jhll -10 dem — i
-20 dBm -20 dBm J ‘5
. [ , [ [
SPURIOUS_LINE_ABS r L ﬂ B _LINE_ABS_ ’I j 1|
-40 dBm f -40 dBm
] /1 s
. . R,
50 dBm ey L | 50 dEm i oo —
<8058 " SARGRM |
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |['Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
763.000 MRz 775,000 MRz 5,250 kHz 77420870 MRz ~61.25 dBm -26.25 d& 762.000 MHz 775,000 MRz 6.250 knz 763,90509 MHz -61.28 dBrm -26.28 0B
775.000 Mz 775.900 MHz 100.000 kHz 775.88427 MHz -48.75 dBm -35.75 dB 775.000 MHz 775.900 MHz 100.000 kHz 77545708 MHz -49.07 dBm -36.07 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,98526 MHz -53.13 dém -40.13 dB 775.900 MHz 776.000 MHz 30,000 kHz 77504620 MHz 53.93 dbm ~40.93 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.56444 MHz 19.24 dBm -10.76 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.37562 MHz 18.99 dBm -11.01 d8
788,000 MHz 788,100 MHz 30.000 kHz 788.01963 MHz -53.97 dém -40.97 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.04111 MHz -50.90 dém -37.90 d&
788.100 MHz 793.000 MHz 100,000 kHz 792,14580 MHz -49.60 dém -36.60 dB 788,100 MH= 783.000 MH2 100,000 kHz 788.28845 MHz 4717 dBm 3417 B
793.000 MHz 906.000 MHz 6.250 kHz 802,18631 MHz -61.17 dém -26.17 dB 293.000 MHz B06.000 MH2 6.050 kHz B02 SR31D MHz A1.15 dBm 26,13 0B
Y
i . i )

Date: 5.0CT 2018 00:28:38

Date: 5 OCT 2019 00:33:38
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG982310-02

IC LTE Band 13 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pe m

Ref Level 30.00 dBm  Offset 10.80 dB Mode

SGL Count 100/100

Auto Sweep

Sp

um

Ref Level 20,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Date: 7.0CT 2018 21:07:31

@1 AvoPwr (@1 AvgPwr
Limit §heck PABS Limit ¢hack PA

20 dbipe—$RURLOUS LINE ABRS DAES 20 dbipe—$PURLOUS ) INE ABS DAEG r

10 dem \ 10 dBm J‘{

0da ‘I 0dBm H

-10 dém — ‘l -10 dBm —— ]

20 dBm I -20 dBm J

o L e i

SPURIOUS_LINE_ABS }l \ H H | SPURIOUS_LINE_ABS " ‘ ) k

1
-40 dBm 40 dem
i
) A W [
50 dgm l- » | 50 dBm: |
e, PEHNSR— |

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 772,05694 MHz -60.28 dBém -26.28 dB 763.000 MHz 775.000 MHz 6.250 kHz 767.74126 MHz -60.52 dBm -25.52 dB
775.000 MHz 776.900 MHz 100.000 kHz 776.89905 MHz -25.92 dém -12.92 dB 775.000 MHz 776.900 MHz 100.000 kHz 776.80146 MHz -48.60 dbm -35.60 dB
776.900 MHz 777.000 MHz 30,000 kHz 77699955 MHz -22.81 dBm -9.81 d& 776.900 MHz 777.000 MHz 30.000 kHz 776.91593 MHz -53.16 dbm -40.16 dB
777.000 MHz 787.000 MHz 100.000 kHz 777.36464 MHz 20.93 dBm -0.07 d& 277.000 MHz 787.000 MHz 100.000 kHz 786,69530 MHz 20.54 dBm ~g.46 dB
787.000 MHz 787.100 MHz 30.000 kHz 787.04421 MHz -53.38 d&m -40.38 d8 787.000 MHz 767.100 MHz 30.000 kHz 787.00065 MHz -24.59 dBm -11.59 de
787.100 MHz 793.000 MHz 100.000 kHz 787.39176 MHz -48.93 dBm -35.93 dB 787,100 MHz 793.000 MHz 100.000 kHz 787,10295 MHz -29.83 dBm -16.23 dB
793.000 MHz 806,000 MHz 6.250 kHz 796.13636 MHz -60.64 dBm -25.64 dB 793.000 MHz 806.000 MHz 6.250 kHz 794,40909 MHz -60.33 dBm -25.33 dB

T
I I )

Date: 7.OCT 2019 21:14:07

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

p m || Spectrum

Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep

SGL Count 1007100 SGL Count 100/100

@1 AvgPwr [@1 avgPwr
Limit fheck PAES Limit Gheck PAES

20 dbire—$BURIOUS | INE ARS DAKS 20 dbipe—$RURIONS | INE ABS DA

10 dBm 10dBm

ode Irﬂh“l‘ 0 dem ‘

-10 dam —— \ -10 dem —— i

-20 dbm { - -20 dem )‘ \

SPURIDUS_LINE_ABS U | SPURIDUS_LINE_485 — T

-40 dBm: H}\ -40 dBm:

-0 dom l ! -50 dBm +

SR, PECT I I Yot

Start 763.0 MHz 7007 pts Stop 806.0 MHz | ][ Start 763.0 MHz 7007 pts Stop 806.0 MHz

i Spurious Emissions
Range Low | RangeUp RBW | Frequency | _Powerabs |  alimit Range Low RangeUp | RBW | Frequency |__Powerabs |  aLimit
763.000 MHz 775,000 MHz 6.250 kHz 774,92208 MHz -60.07 dbm -25.07 d& 763.000 MHz 775.000 MRz ©.250 khz 773,50749 MHz 60,50 dBm 2550 0B
775.000 MHz 776,900 MHz 100,000 kHz 77689525 MHz -25.75 dém -12.75 d& 775.000 MHz 776.900 MHz 100.000 kHz 776.89525 MHz 44,15 dBm 31,15 dB
776,900 MHz 777.000 M2 30.000 kHz 776,99356 MHz =26,49 dbm Zi5.49 db 776,900 MHz 777.000 MHz 30.000 kHz 776.97038 MHz -48.68 dBm -35.68 db
777.000 MHz 787,000 MHz 100,000 kHz 77849351 MHz 5.75 dBm -23.25 dB 377.000 MH= 787.000 MHz 100,000 kHz 784.85714 MHz & 74 dBm 2526 da
787.000 MHz 787,100 MHz 30.000 kHz 78700754 MHz -48.86 dBm -35.86 d& 787.000 MHz 787.100 MHz 30.000 kHz 767.00035 MHz -30.06 dBm -17.06 d&
787.100 MHz 793.000 MHz 100,000 kHz 787,10295 MHz -45.20 dBm -32.20 dB 787100 MH= 783.000 MHz 100,000 kHz 78710295 MHz ~29.50 dBm 1659 a8
793.000 MHz 806,000 MHz 6.250 kHz 799,11039 MHz -60.31 dBm -25.31 dB 793.000 MHz 806,000 MHz 6250 kHz 704 66384 MHz 5046 cBm ot 46 0B
Y
Il M T

Date: 7.0CT.2019 21.02:34

Date: 7.0CT.2019 21:09:10
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ssamonias. FCC RADIO TEST REPORT Report No. :FG982310-02

IC LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

pectrum =] sp um
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS Limit ¢hack PA
20 dbipe—$RURLOUS LINE ABRS DAES 20 dbipe—$PURLOUS ) INE ABS DAEG ﬂ
10 dBm- 10dem J
0da ‘ 0dBm J
-10 dem — “ -10 dBm —— ’
-20 dBm J I| -20 dBm f
. ﬂ e Ly L
SPURIOUS_LINE_ABS ‘ \ H ) | SPURIOUS_LINE_ABS v H jl k
J
-40 dBm 40 dBm
=0 n 1t . [N Ay
-50 dBm l H -50 dBm: T
SRR el |
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 765.23576 MHz -60.52 dBm -25.52 dé 763.000 MHz 775.000 MHz 6.250 kHz 769.17082 MHz -60.44 dBbm -25.44 di
775.000 MHz 776.900 MHz 100.000 kHz 776.89505 MHz -28.4% dBm -15.43 d& 775.000 MHz 776.900 MHz 100.000 kHz 77668457 MHz -48.82 dBm -35.92 dB
776.900 MHz 777.000 MHz 30.000 kHz 776,99955 MHz -24.54 dBm -11.54 dB 276.500 MHz 777.000 MHz 30.000 kHz 776.96908 MHz -53.29 dbm -20.29 de
777.000 MHz 787.000 MHz 100.000 kHz 777,31469 MHz 19,43 dBm -10.57 dB 777.000 MHz 787.000 MHz 100.000 kHz 786.62537 MHz 19.86 dBm -10.14 dB
787.000 MHz 787,100 MHz 30.000 kHz 78703332 MHz -53.34 d&m -40.34 d8 787.000 MHz 767.100 MHz 30.000 kHz 787.00015 MHz -25.12 dBm -12.12 de
787.100 MHz 793.000 MHz 100.000 kHz 790,19146 MHz -48.79 dBm -35.79 dB 787,100 MHz 793.000 MHz 100.000 kHz 787,10234 MHz -30.44 dBm -17.44 dB
793.000 MHz 806,000 MHz 6.250 kHz 802.00849 MHz -60.52 dBm -25.52 dB 793.000 MHz 806.000 MHz 6.250 kHz 796.52597 MHz -60.33 dBm -25.33 dB
\
I I )
Date: 7.0CT 2018 21:05:52 Date: 7.0CT 2018 21:12-28

Lowest Band Edge / Full RB Highest Band Edge / Full RB

P m oz (|| spectrum

Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém Offset 10.80 db Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr [@1 avgPwr
Limit Fheck PAES Limit ¢heck PAES

20 dbHre—bRURIOUS L INE ABS DAKS 20 dbipre—$RURIOUS | INE ABS DA

10 dem 10 dém

ode [ T 0 dBm ‘

-10 dBm __! \ -10 dem —1— ‘

-20 dBm - v -20 dBm ‘I !

. b \ . / |

SPURIOUS_LINE_ABS ] | SPURIOUS_LINE_ABS_ J h\_\

-40 dBm \T\ -40 dBm

-50 dBm r} ¥ -50 dBm ¥

£0 4o T o deon

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

purious Emissi Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 766.30270 MHz -60.45 dém -25.45 dg 763.000 MHz 775.000 MAz 6.250 kHz 767,51348 MHz -60.55 dbm -25.55 db
775.000 MHz 776.900 MHz 100,000 kHz 776.89525 MHz -26.47 dBm -15.47 dg 775.000 MHz 776.900 MHz 100.000 kHz 776,88576 MHz -45.20 dbm -32.20 dB
776.500 MHz 777.000 MHz 30.000 kHz 776.99925 MHz -30.53 dBm -17.53 dB 776.900 MHz 777.000 MHz 30.000 kHz 776.98726 MHz -49.04 dBm -36.04 dB
777.000 MHz 787.000 MHz 100.000 kHz 77865335 MHz 5.80 dBm -24.20 dB 777.000 MHz 787.000 MHz 100.000 kHz 785.46653 MHz 5.48 dBm -24.52 dB
787.000 MHz 787,100 MHz 30,000 kHz 78700644 MHz -49.64 dBm -36.64 d& 787.000 MHz 787.100 MHz 30.000 kHz 787.00425 MHz -32.34 dbm -19.34 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.10884 MHz -45.78 dBm -32.78 dB 787,100 MHz 793.000 MHz 100.000 kHz 787.10205 MHz 32,20 dbm -19.20 dB
793.000 MHz 806.000 MHz 6.250 kHz 800.61688 MHz -60.46 dém -25.46 d8 793.000 MHz B06.000 MHz 6.250 kHz 793.48701 MHz -60.29 dBm -25.29 dB

\
i il ) e
Date: 7.0CT.2019 21,0413 Date: 7.0CT.2019 21:10.45
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG982310-02

IC LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum =] sp n i
Ref Level 30.00 dBm  Offset 10.80 d Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES Limit Gheck PABS
20 dbie—fRURIOLS | INE ARS BAKS 20 dblfpe—BPURIOUS JINE ABS p M
10 dem ” 10 dém ”
0de ” 0 dBm H
-10 dem 77;\ -10 dBm —— -
[l
-20 dBm ‘* ! -20 dBm Il
. . [
SPURIOUS_LINE_ABS J \ i _LINE_ABS_ Il J 1
-40 dBm 5 40 dBm |
T T
/AL /\_ﬂ_.,';.._r"’/ ]
-50 dBm [ i 50 dBm. f
E0R Lsil.dba |
Start 763.0 MHz 7007 pts Stop 806.0 MHz | (|[Start 768.0 MAz 7007 pts Stop 806.0 MHZ
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 76805295 MHz -60.47 dBém -25.47 d& 763.000 MHz 775.000 MHz 6.250 kHz 76377323 MHz -60.45 dBm -25.45 dB
775.000 MHz 776.900 MHz 100.000 kHz 776.89525 MHz -37.02 dBm -24.02 dB 775.000 MHz 776.900 MHz 100.000 kHz 776,88766 MHz -48.32 dBm -35.32 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99785 MHz -36.16 dBm -23.16 d& 776.500 MHz 777.000 MHz 30.000 kHz 776.98546 MHz -52.21 dBm -39.21 dB
777.000 MHz 787,000 MHz 100,000 kHz 777.62438 MHz 21.15 dBm -8.65 d& 277.000 MHz 787.000 MHz 100,000 kHz 786.38561 MHz 20.08 dBm ~9.92 dB
787.000 MHz 787.100 MHz 30.000 kHz 787.01513 MHz -52.79 d&m -39.79 d8 787.000 MHz 767.100 MHz 30.000 kHz 767.00245 MHz -37.43 dbm -24.43 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.13831 MHz -48.84 dBm -35.84 dB 787.100 MHz 793,000 MHz 100.000 kHz 787,10295 MHz -39.70 dBm -26.70 dB
793.000 MHz 806.000 MHz 6.250 kHz 805,40909 MHz -60.42 dBm -25.42 dB 703.000 MHz 805,000 MHz 5.250 kHz 785.31818 MHz 60,29 dBm 5529 dB
. —
i GIINRNRND W i '
Date: 7.0CT 2018 21:19:03 Date: 7.0CT 2018 21:20-42
Band Edge / Full RB
Spectrum I |u§
Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
o0 dbre—fRURINNLS | INE ABRS DASS
10 dBm
[t e ]
0 dBm "‘““"]
-10 dBm — \
-20 dBm
o / \
|_SPURIOUS_LINE_ABS_ | "‘“‘-\
-40 dBm J K_
-50 dem | |
A0 dBm <
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775,000 MHz 6.250 kHz 774.91009 MHz -59.67 dBém -24.67 dB
775,000 MHz 776,900 MHz 100.000 kHz 776.87817 MHz -28.16 dBm -15.16 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99036 MHz -32.01 dBm -19.01 dB
777.000 MHz 787.000 MHz 100.000 kHz 778.60340 MHz 4.50 dBm -25.50 dB
787.000 MHz 787,100 MHz 30,000 kHz 787.00704 MHz -32.32 dém -19.32 db
787,100 MHz 793,000 MHz 100,000 kHz 787.12063 MHz -28.54 dBm -15.54 dB
793,000 MHz 806,000 MHz 6.250 kHz 799,65584 MHz -60.32 dBm -25.39 dB
T

L

J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG982310-02

IC LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 10.80 d Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Autg Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES Limit fheck PABS
20 dbipe—fPURIOUS | INE ABS DAKS 20 dbifpe—8PURIQUS | INE ABS pAES ﬂ
10 dBm ﬂ 10 dBm ‘I
0dB J” 0 dBm H
|
-10 dBm 7J L -10 dBm — ! -
-20 dom x‘ -20 dBm [
. [ 1 [ [
SPURIOUS_LINE_ABS J K n _LINE_ABS_ ’| J }
-40 dbm ~40 dem
T
-0 dom [ I -50 dem f
60 48, R |
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |['Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs_ | Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit
763.000 MRz 775,000 MRz 5,250 kHz 764,61239 MRz -60,34 dBm -25.34 d& 763.000 MHz 775.000 Mz 6.250 knz 770,35061 MRz ~60.57 dBrm -25.57 db
775.000 MHz 776,900 MHz 100.000 kHz 77689715 MHz -38.03 dBm -25.03 d& 775.000 MHz 776,900 MHz 100,000 kHz 776.76429 MHz 48,54 dbrm 35,54 dB
£76.900 MHz 177.000 M2 20.000 kHz 776,99765 MH? -36.38 dBm -23.38 d8 776,900 MHz 777.000 MHz 30.000 kHz 776.99046 MHz -52.69 dBm -39.69 db
777.000 MHz 787.000 MHz 100.000 kHz 777,57443 MHz 19.85 dBm -10.15 dB 777.000 MHz 787.000 MHz 100.000 kHz 786.37562 MHz 19.35 dBm -10.65 db
787.000 Mz 787,100 MHz 30.000 kHz 78706588 MHz -53.10 dém -40.10 d& 787.000 MHz 787.100 MHz 30.000 kHz 767.00165 MHz -38.10 dém -25.10 d&
787.100 MHz 793.000 MHz 100,000 kHz 79048027 MHz -48.94 dBm -35.94 dB 787100 MH= 783.000 MH2 100,000 kHz 78714421 MHz 40,06 dBm 5706 dB
793.000 MHz 806,000 MHz 6.250 kHz 794,42208 MHz -60.36 dBm -25.36 dB 793.000 MHz 806.000 MH2 6250 kHz 706, 14835 MHz 80,37 dBm or.37 B
Y
I L | e

Date: 7.0CT 2018 21:17-24

Date: 7.0CT 2019 21:2221
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG982310-02

Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 10,30 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Tmrk PAES Limit (thrnk
ne $SPURIOUS_LINE_ABS PABS ne _$PURIOUS_LINE_ABS
-10 GRS -10 déf—
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 dB -30 dBm
40 dBm -40 dBm
PR U —— PP S
50d e o i 50 dBm s i
70 dg -70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 739.00625 MHz ~59.01 dBm ~46.01 dB 30,000 MHz 763.000 MHz 100.000 kHz 7E9.88631 MHz -58.54 dBm -45.84 db
806.000 MHz 1.000 GHz 100.000 kHz 978.52524 MHz -57.50 dbm -44.50 dB 806.000 MHz 1,000 GHz 100.000 kHz 991.71064 MHz -57.86 dBm -44.86 db
1.000 GHz 3.000 GHz 1.000 MHz 2.97826 GHz -47.49 dBm -34.49 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.96726 GHz -47.,48 dBm -34.48 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.54930 GHz -42.83 dBm -29.82 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.55579 GHz -42.74 dBm -29.74 d&
—_—
{ 1 J L] ( )| J L]
Date: 5,0CT 2019 00:1316 Date: 5.0CT.2019 00:13:56
Spectrum e Spec I:Iv?
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Twrk PARS Limit rtm-k
10 rﬂ'r}\" "I—'IIRI[]H.\' INE_ABS PABS 10 éé%ﬂ sPURIOUS. INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 de -30 dBm
-40 dBm -40 dBm
A s A L A gt
50d ; 50 dBm
-50 dBm E n
70 d8 70 dBm
-80 dBm -80 dBm
-00 dem -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 740.83783 MHz -58.07 dbm -45.07 dB 30,000 MHz 763.000 MHz 100.000 kHz 762.45052 MHz -55.99 dBm -45.99 dB
806.000 MHz 1.000 GHz 100.000 kHz 965.31184 MHz -57.68 dbm -44.68 dB 806.000 MHz 1,000 GHz 100.000 kHz 997.62469 MHz -57.53 dBm -44.53 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -46.94 dBm -33.94 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.98225 GHz -47.73 dBm -34.73 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.54130 GHz -42.97 dBm -29.97 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.54630 GHz -42,94 dBm -20,94 d&
( ) J - ( Il ] i

Date: 5.0CT.2019 00:1517
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG982310-02

LTE Band

13 /5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectr

Spec

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

Dater 50CT 2019 00:24: 14

L

Date: 5.0CT.2019 00:24:54

@1 AvgPwr (@1 Avgpwr
Limit Tmrk PAES Limit (thrnk
10 CHH’\P ‘PIIRHHI.\ INE_ABS PABS 10 éé%ﬂ IP\IR[()HS INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 de -30 dBm
-40 dBm -40 dBm
P A A P B
s0d et e 50 dBm - s s M
PR
70 dg -70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 728.74938 MHz -58.02 dbm -45.02 dB 30,000 MHz 763.000 MHz 100.000 kHz 7E2.55007 MHz -53.12 dBm -46.12 dB
806.000 MHz 1.000 GHz 100.000 kHz 9B6.66917 MHz -57.70 dbm -44.70 dB 806.000 MHz 1,000 GHz 100.000 kHz 961.91854 MHz -57.72 dBm -44.72 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.97626 GHz -47.60 dBm -34.60 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.95726 GHz -47,57 dBm -34.57 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.55520 GHz -42.85 dBm -29.85 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.54830 GHz -42.91 dBm -29.91 dB
L )i P2 )i 2

LTE Band

13/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

pec

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit Twrk PARS Limit rtm-k
ine SPURIOUS. INE_ABS PABS ne JRIOUS INE_ABS
-10 difE -10 deiE—
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
30 de -30 dBm
-40 dBm 40 dBm
50 d b e T T 50 cém = Eas -
70 d8 70 dBm
-80 dBm -80 dBm
-00 dem -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 721.42304 MHz -59.10 dBm ~46.10 dB 30,000 MHz 763.000 MHz 100.000 kHz 737.17466 MHz -58.59 dBm -45.80 dB
806.000 MHz 1.000 GHz 100.000 kHz 996.46127 MHz -57.23 dbm -44.23 dB 806.000 MHz 1,000 GHz 100.000 kHz 991.80760 MHz -57.59 dBm -44.55 dB
1.000 GHz 3,000 GHz 1.000 MHz 2.95176 GHz -47.39 dBm -34.39 dB 1,000 GHz 3,000 GHz 1.000 MHz 2.98525 GHz -47,55 dBm -34,55 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.54480 GHz -42.85 dBm -29.85 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.54130 GHz -43,00 dBm -30.00 dB
( It ] ) L wa

Date: 5.0CT.2019 00:34.59

L

Date: 5.0CT.2019 00:34.19

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0015
40 Normal Voltage 0.0024
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0068

-10 Normal Voltage 0.0009 PASS
-20 Normal Voltage 0.0065
-30 Normal Voltage 0.0023
20 Maximum Voltage 0.0009
20 Normal Voltage 0.0000
20 Battery End Point 0.0004

Note:

1. Normal Voltage =4.0 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.3 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG982310-02

Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 2/ 1.4MHz (Average) (GT - LC =-2.7 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 0 22.42 0.1746 19.72 0.0938
Middle QPSK 3 0 22.35 0.1718 19.65 0.0923
Highest 3 0 22.65 0.1841 19.95 0.0989
Lowest 1 5 20.75 0.1189 18.05 0.0638
Middle 16QAM 1 5 21.57 0.1435 18.87 0.0771
Highest 1 5 21.73 0.1489 19.03 0.0800
Limit EIRP < 2W Result PASS
LTE Band 2/ 3MHz (Average) (GT - LC =-2.7 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 22.56 0.1803 19.86 0.0968
Middle QPSK 1 0 22.37 0.1726 19.67 0.0927
Highest 1 0 22.68 0.1854 19.98 0.0995
Lowest 1 0 21.25 0.1334 18.55 0.0716
Middle 16QAM 1 0 21.15 0.1303 18.45 0.0700
Highest 1 0 21.41 0.1384 18.71 0.0743
Limit EIRP < 2W Result PASS
LTE Band 2/ 5MHz (Average) (GT - LC =-2.7 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 12 21.92 0.1556 19.22 0.0836
Middle QPSK 1 12 21.56 0.1432 18.86 0.0769
Highest 1 12 21.66 0.1466 18.96 0.0787
Lowest 1 12 21.08 0.1282 18.38 0.0689
Middle 16QAM 1 12 20.42 0.1102 17.72 0.0592
Highest 1 12 20.71 0.1178 18.01 0.0632
Limit EIRP < 2W Result PASS
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LTE Band 2/ 10MHz (Average) (GT - LC = -2.7 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 25 22.11 0.1626 19.41 0.0873
Middle QPSK 1 25 21.86 0.1535 19.16 0.0824
Highest 1 25 21.96 0.1570 19.26 0.0843
Lowest 1 25 20.95 0.1245 18.25 0.0668
Middle 16QAM 1 25 20.49 0.1119 17.79 0.0601
Highest 1 25 20.82 0.1208 18.12 0.0649
Limit EIRP < 2W Result PASS
LTE Band 2/ 15MHz (Average) (GT - LC =-2.7 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 21.81 0.1517 19.11 0.0815
Middle QPSK 1 0 22.51 0.1782 19.81 0.0957
Highest 1 0 21.57 0.1435 18.87 0.0771
Limit EIRP < 2W Result PASS
LTE Band 2/ 20MHz (Average) (GT - LC =-2.7 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 22.64 0.1837 19.94 0.0986
Middle QPSK 1 0 22.74 0.1879 20.04 0.1009
Highest 1 0 22.15 0.1641 19.45 0.0881
Limit EIRP < 2W Result PASS
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LTE Band 4 / 1.4MHz (Average) (GT - LC =-5.3 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 1 21.06 0.1276 15.76 0.0377
Middle QPSK 3 1 22.37 0.1726 17.07 0.0509
Highest 3 1 22.55 0.1799 17.25 0.0531
Lowest 1 3 21.28 0.1343 15.98 0.0396
Middle 16QAM 1 3 21.61 0.1449 16.31 0.0428
Highest 1 3 21.72 0.1486 16.42 0.0439
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average) (GT - LC =-5.3 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 22.37 0.1726 17.07 0.0509
Middle QPSK 1 0 22.56 0.1803 17.26 0.0532
Highest 1 0 22.65 0.1841 17.35 0.0543
Lowest 1 0 21.27 0.1340 15.97 0.0395
Middle 16QAM 1 0 21.16 0.1306 15.86 0.0385
Highest 1 0 21.40 0.1380 16.10 0.0407
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average) (GT - LC =-5.3 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 12 22.41 0.1742 17.11 0.0514
Middle QPSK 1 12 22.40 0.1738 17.10 0.0513
Highest 1 12 22.71 0.1866 17.41 0.0551
Lowest 1 0 21.15 0.1303 15.85 0.0385
Middle 16QAM 1 0 21.34 0.1361 16.04 0.0402
Highest 1 0 21.46 0.1400 16.16 0.0413
Limit EIRP < 1W Result PASS
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LTE Band 4 / 10MHz (Average) (GT - LC = -5.3 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 25 22.52 0.1786 17.22 0.0527
Middle QPSK 1 25 22.45 0.1758 17.15 0.0519
Highest 1 25 22.47 0.1766 17.17 0.0521
Lowest 1 25 21.48 0.1406 16.18 0.0415
Middle 16QAM 1 25 21.69 0.1476 16.39 0.0436
Highest 1 25 21.79 0.1510 16.49 0.0446
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average) (GT - LC = -5.3 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 74 22.48 0.1770 17.18 0.0522
Middle QPSK 1 74 21.99 0.1581 16.69 0.0467
Highest 1 74 22.56 0.1803 17.26 0.0532
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average) (GT - LC = -5.3 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 22.12 0.1629 16.82 0.0481
Middle QPSK 1 0 22.72 0.1871 17.42 0.0552
Highest 1 0 22.28 0.1690 16.98 0.0499
Limit EIRP < 1W Result PASS
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LTE Band 5/ 1.4MHz (Average) (GT - LC = -5.4 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 1 22.52 0.1786 14.97 0.0314
Middle QPSK 3 1 22.56 0.1803 15.01 0.0317
Highest 3 1 22.45 0.1758 14.90 0.0309
Lowest 3 1 21.35 0.1365 13.80 0.0240
Middle 16QAM 3 1 21.77 0.1503 14.22 0.0264
Highest 3 1 21.44 0.1393 13.89 0.0245
Limit ERP < 7W Result PASS
LTE Band 5/ 3MHz (Average) (GT - LC =-5.4 dB)
RB Conducted ERP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 8 22.06 0.1607 14.51 0.0282
Middle QPSK 1 8 22.53 0.1791 14.98 0.0315
Highest 1 8 21.94 0.1563 14.39 0.0275
Lowest 1 14 21.34 0.1361 13.79 0.0239
Middle 16QAM 1 14 21.54 0.1426 13.99 0.0251
Highest 1 14 21.15 0.1303 13.60 0.0229
Limit ERP < 7W Result PASS
LTE Band 5/5MHz (Average) (GT - LC =-5.4 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.28 0.1690 14.73 0.0297
Middle QPSK 1 0 22.55 0.1799 15.00 0.0316
Highest 1 0 22.33 0.1710 14.78 0.0301
Lowest 1 0 21.11 0.1291 13.56 0.0227
Middle 16QAM 1 0 21.36 0.1368 13.81 0.0240
Highest 1 0 21.14 0.1300 13.59 0.0229
Limit ERP < 7W Result PASS
LTE Band 5/ 10MHz (Average) (GT - LC =-5.4 dB)
RB Conducted ERP
Channel Mode -
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.13 0.1633 14.58 0.0287
Middle QPSK 1 0 22.74 0.1879 15.19 0.0330
Highest 1 0 22.37 0.1726 14.82 0.0303
Lowest 1 25 21.39 0.1377 13.84 0.0242
Middle 16QAM 1 25 21.64 0.1459 14.09 0.0256
Highest 1 25 21.43 0.1390 13.88 0.0244
Limit ERP < 7W Result PASS
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LTE Band 13/ 5MHz (Average) (GT - LC = -7.9 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 24 21.91 0.1552 11.86 0.0153
Middle QPSK 1 24 22.26 0.1683 12.21 0.0166
Highest 1 24 22.05 0.1603 12.00 0.0158
Lowest 1 24 21.20 0.1318 11.15 0.0130
Middle 16QAM 1 24 20.94 0.1242 10.89 0.0123
Highest 1 24 20.96 0.1247 10.91 0.0123
Limit ERP < 3W Result PASS
LTE Band 13/ 10MHz (Average) (GT - LC =-7.9 dB)
RB Conducted ERP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest - - - - - -
Middle QPSK 1 0 22.54 0.1795 12.49 0.0177
Highest - - - - - -
Lowest - - - - - -
Middle 16QAM 1 25 21.78 0.1507 11.73 0.0149
Highest - - - - - -
Limit ERP < 3W Result PASS
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Radiated Spurious Emission

Part 24E LTE Band 2

LTE Band 2/ 20MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -52.05 -13 -39.05 -73.16 -58.62 1.67 8.24 H
5556 -51.87 -13 -38.87 -77.28 -58.94 2.66 9.72 H
7404 -50.99 -13 -37.99 -78.37 -60.14 2.46 11.61 H
H
Lowest
3702 -48.82 -13 -35.82 -69.92 -55.39 1.67 8.24 \Y,
5556 -52.66 -13 -39.66 -78.04 -59.73 2.66 9.72 \Y,
7404 -50.98 -13 -37.98 -78.57 -60.13 2.46 11.61 \Y,
\Y,
3744 -46.13 -13 -33.13 -67.21 -52.74 1.68 8.29 H
5616 -52.36 -13 -39.36 -77.92 -59.41 2.69 9.75 H
7482 -51.10 -13 -38.10 -78.81 -60.43 2.44 11.76 H
H
Middle
3744 -40.21 -13 -27.21 -61.3 -46.82 1.68 8.29 \Y,
5616 -51.74 -13 -38.74 -77.29 -58.79 2.69 9.75 \Y,
7482 -50.73 -13 -37.73 -78.37 -60.06 2.44 11.76 Y,
Y,
3780 -56.12 -13 -43.12 -77.15 -62.76 1.69 8.34 H
5676 -52.67 -13 -39.67 -78.35 -59.71 2.73 9.77 H
7566 -49.91 -13 -36.91 -77.5 -59.34 241 11.84 H
H
Highest
3780 -55.01 -13 -42.01 -76.08 -61.65 1.69 8.34 Y,
5676 -52.27 -13 -39.27 -77.94 -59.31 2.73 9.77 Y,
7566 -49.49 -13 -36.49 -77.34 -58.92 241 11.84 Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Part 27L LTE Band 4

LTE Band 4/ 20MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -54.15 -13 -41.15 -75.04 -60.22 1.58 7.65 H
5136 -33.22 -13 -20.22 -57.55 -40.5 2.42 9.70 H
6846 -51.61 -13 -38.61 -78.69 -59.59 2.64 10.62 H
H
Lowest
3420 -51.85 -13 -38.85 -72.79 -57.92 1.58 7.65 \Y,
5136 -31.29 -13 -18.29 -55.46 -38.57 2.42 9.70 \Y,
6846 -51.68 -13 -38.68 -78.71 -59.66 2.64 10.62 \Y,
\Y,
3450 -47.89 -13 -34.89 -68.94 -54.08 1.59 7.78 H
5172 -35.91 -13 -22.91 -60.33 -43.17 2.44 9.70 H
6894 -51.19 -13 -38.19 -78.31 -59.24 2.62 10.67 H
H
Middle
3450 -52.46 -13 -39.46 -73.48 -58.65 1.59 7.78 \Y,
5172 -31.21 -13 -18.21 -55.48 -38.47 2.44 9.70 \Y,
6894 -50.37 -13 -37.37 -77.48 -58.42 2.62 10.67 Y,
Y,
3474 -46.56 -13 -33.56 -67.78 -52.85 1.60 7.89 H
5208 -36.81 -13 -23.81 -61.36 -44.05 2.46 9.70 H
6942 -51.41 -13 -38.41 -78.6 -59.53 2,61 10.73 H
H
Highest
3474 -51.32 -13 -38.32 -72.43 -57.61 1.60 7.89 Y,
5208 -36.05 -13 -23.05 -60.47 -43.29 2.46 9.70 Y,
6942 -50.85 -13 -37.85 -78.06 -58.97 2,61 10.73 Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Part 22H LTE Band 5

LTE Band 5/ 10MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -61.07 -13 -48.07 -73.61 -62.83 0.98 4.89 H
2472 -59.29 -13 -46.29 -77.01 -61.17 1.28 5.32 H
3296 -58.59 -13 -45.59 -78.31 -62 1.54 7.10 H
H
Lowest
1648 -60.79 -13 -47.79 -73.72 -62.55 0.98 4.89 \Y
2472 -59.24 -13 -46.24 -77.36 -61.12 1.28 5.32 \Y,
3296 -58.18 -13 -45.18 -78.17 -61.59 1.54 7.10 \Y,
\Y,
1664 -61.31 -13 -48.31 -73.84 -63.02 0.98 4.84 H
2496 -56.96 -13 -43.96 -74.64 -58.91 1.29 5.39 H
3328 -58.78 -13 -45.78 -78.63 -62.32 1.55 7.24 H
H
Middle
1664 -58.32 -13 -45.32 -71.36 -60.03 0.98 4.84 \Y,
2496 -58.06 -13 -45.06 -76.17 -60.01 1.29 5.39 \Y,
3328 -57.92 -13 -44.92 -78.07 -61.46 1.55 7.24 Y,
Y,
1680 -63.25 -13 -50.25 -76 -64.9 0.99 4.80 H
2520 -55.21 -13 -42.21 -72.91 -57.18 1.30 5.42 H
3360 -58.65 -13 -45.65 -78.74 -62.32 1.56 7.38 H
H
Highest
1680 -58.98 -13 -45.98 -72.19 -60.63 0.99 4.80 \Y
2520 -55.54 -13 -42.54 -73.7 -57.51 1.30 5.42 \%
3360 -58.20 -13 -45.20 -78.45 -61.87 1.56 7.38 Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 B2-30f 5




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG982310-02

Part 27H LTE Band 13

LTE Band 13 /5MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1560 -54.92 -42.15 -12.77 -66.67 -56.96 0.94 5.13 H
2344 -60.51 -13 -47.51 -77.53 -62.05 1.24 4.93 H
3128 -59.54 -13 -46.54 -78.46 -62.27 1.49 6.36 H
H
Lowest
1560 -56.67 -42.15 -14.52 -68.96 -58.71 0.94 5.13 \Y,
2344 -59.92 -13 -46.92 -77.36 -61.46 1.24 4.93 \Y,
3128 -59.15 -13 -46.15 -78.61 -61.88 1.49 6.36 \Y,
\Y,
1568 -53.47 -42.15 -11.32 -65.24 -55.49 0.94 5.11 H
2353 -60.26 -13 -47.26 -77.14 -61.82 1.24 4.96 H
3136 -59.79 -13 -46.79 -78.67 -62.55 1.49 6.40 H
H
Middle
1568 -55.79 -42.15 -13.64 -68.06 -57.81 0.94 5.11 \Y,
2353 -60.12 -13 -47.12 -77.68 -61.68 1.24 4.96 \Y,
3136 -59.07 -13 -46.07 -78.69 -61.83 1.49 6.40 Y,
Y,
1576 -57.02 -42.15 -14.87 -67.94 -59.01 0.95 5.09 H
2361 -60.55 -13 -47.55 -77.62 -62.14 1.25 4.98 H
3144 -59.44 -13 -46.44 -78.42 -62.23 1.49 6.43 H
H
Highest
1576 -56.58 -42.15 -14.43 -68.99 -58.57 0.95 5.09 \Y
2361 -59.92 -13 -46.92 -77.49 -61.51 1.25 4.98 \%
3144 -58.73 -13 -45.73 -78.35 -61.52 1.49 6.43 Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 13/ 10MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1552 -62.39 -13 -49.39 -74.08 -64.46 0.94 5.15 H
2336 -60.39 -13 -47.39 -77.33 -61.91 1.24 491 H
3112 -59.72 -13 -46.72 -78.51 -62.38 1.48 6.29 H

H

Middle

1552 -62.42 -13 -49.42 -74.54 -64.49 0.94 5.15 \Y,
2336 -58.66 -13 -45.66 -76.2 -60.18 1.24 4.91 \Y,
3112 -58.81 -13 -45.81 -78.4 -61.47 1.48 6.29 \Y,

\Y,
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